COUNTY,

HOWAR] D

IARYLAND

DEPARTMENT OF PUBLIC WORKS

\PROJECT SITE

© VICNITY MAP

LITTLE PATUXENT
WASTEWATER TR}
'EXPANSION

ADDITION No. 5
CAPITAL PROJECT No. S-6153
~ CONTRACT No. 20-3082

MDE GRANT NO.S:
NR 01.14
PG 01.04

ATMENT PLAN T

Record Drawing Notess

53 Al elevations should be field ve verified before using

Zo Wgraﬁa@wé elevations based on post-
construction survey by Howard County,

o ’ |
M‘E METCALF & EDDY

14502 GREENVIEW DRIVE
SUITE 500
LAUREL, MARYLAND 20708

SET No.




073119

GENERAL STRUCTURAL (CONTINUED) MECHANICAL (CONTINUED)
DRAWING TITLE DRAWING TITLE DR@(\Q"NG TITLE
NO. | NO. ’
G—1 COVER SHEET S—26 DIGESTER NO. 3 — PLAN EL. 146.33, SECTIONS & DETAILS y"gg mt\\g ggzgggtg ::1
[...]
S—5 PRIMARY CLARIFIER NO. 1 MODIFICATIONS — PLAN & SECTIONS M—43 SOUTH PUMP STATION — UPPER PLAN & SECTIONS E—21 LIGHTING & POWER PLANS — PRIMARY & FINAL CLARIFIERS NO. 2
S—5A PROCESS REACTORS — GENERAL PLAN M—44 SOUTH PUMP STATION — SECTIONS E—22 LIGHTING & POWER PLANS — NORTH PUMP STATION
S—6 SINGLE PASS PROCESS REACTORS NOS. 1 & 2 — FOUNDATION PLAN M—45 DIGESTERS NOS. 1 & 3 — PLAN F—23 LIGHTING & POWER PLANS — SOUTH PUMP STATION
S—7 SINGLE PASS PROCESS REACTORS NOS, 1 & 2 — TOP PLAN & SECTIONS M—46 DIGESTERS NOS. 2 & 4 — PLAN E—24 LIGHTING & POWER PLANS — MAINTENANCE BUILDING FIRST FLOOR
g:g ggggggg ggﬁg;ggg - ggg’gsg gc‘ ggﬁ:ﬁg ’ M—47 DIGESTERS SECTIONS & DETAILS 1 E—25 LIGHTING & POWER PLANS — MAINTENANCE BUILDING SECOND FLOOR
210 PR e REACIORS — SIS & DEIA I'l'l M—48 DIGESTER PIPE GALLERY — MODIFICATIONS — PROCESS PIPING PLAN — DEMOLITION E—26 LIGHTING & POWER PLANS — FILTER BUILDING, METERING CHAMBER & INFLUENT PUMP STATION
- M—49 DIGESTER PIPE GALLERY — MODIFICATIONS — PROCESS PIPING PLAN E—27 LIGHTING & POWER PLANS — CHLORINE BUILDING
S-11 PROCESS REACTORS — SECTIONS & DETAILS IV M—50 DIGESTER PIPE GALLERY — AIR PIPING DEMOLITION PLAN E—28 RISER DIAGRAMS |
S-12 PROCESS REACTOR MODIFICATIONS — SINGLE PASS — PLAN & SECTIONS M—51 DIGESTER PIPE GALLERY — AIR PIPING PLAN E-29 RISER DIAGRAMS Il
5-13 PROCESS REACTOR MODIFICATIONS — DOUBLE PASS — PLAN & SECTIONS M—52 DIGESTER PIPE GALLERY — MODIFICATIONS — SECTIONS E—30 SCHEMATIC DIAGRAMS |
S-14 FINAL CLARIFIER NO. 2~ PLANS M—53 DIGESTER PIPE GALLERY — EXTENSION PLAN E—31 SCHEMATIC DIAGRAMS Il
S-15 FINAL CLARIFIER NO. 2 = SECTIONS M—54 DIGESTER PIPE GALLERY — EXTENSION — PLAN DRAIN SYSTEM E-32 SCHEMATIC DIAGRAMS i
S—-16 CHLORINE CONTACT BASIN MODIFICATIONS — PLAN & DETAILS M—55 DIGESTER PIPE GALLERY — EXTENSION — SECTIONS & DETAILS 1 E-33 SCHEMATIC DIAGRAMS [V
S—-17 CHLORINE BUILDING MODIFICATIONS — PLAN & SECTIONS M—56 THICKENER PIPE GALLERY — MODIFICATIONS — PLAN & SECTIONS E—-34 EQUIPMENT SCHEDULES |
S-18 NORTH PUMP STATION — FOUNDATION PLAN, SECTIONS & DETAILS M—56A THICKENER PIPE GALLERY — DEMOLITION E—35 EQUIPMENT SCHEDULES Il
S—-19 NORTH PUMP STATION — FIRST FLOOR FRAMING PLAN, SECTION & BEAM SCHEDULE M—57 FLUSHING WATER SYSTEM — MODIFICATIONS — PLAN F—36 CONDUIT & WIRE SCHEDULE |
S—20 NORTH PUMP STATION — ROOF FRAMING PLAN, SECTIONS & BEAM SCHEDULE M—58 FLUSHING WATER SYSTEM — MODIFICATIONS — SECTIONS E-37 CONDUIT & WIRE SCHEDULE Il
S—21 SOUTH PUMP STATION — FOUNDATION PLAN, SECTION & DETAILS M—59 GRAVITY THICKENER NO. 3 — PLAN & SECTIONS F—38 CONDUIT & WIRE SCHEDULE Il
S—-22 SOUTH PUMP STATION — FIRST FLOOR FRAMING PLAN, SECTIONS & BEAM SCHEDULE M—60 GRAVITY THICKENER NO. 4 — PLAN & SECTIONS E—39 CONDUIT & WIRE SCHEDULE IV
S—-23 SOUTH PUMP STATION — ROOF FRAMING PLAN, SECTIONS & BEAM SCHEDULE M—61 SEPTAGE FACILITY PLAN, SECTIONS & DETAILS E—40 DUCT BANK SECTIONS & DETAILS
S—24 34.5 KV MAIN SUBSTATION — FOUNDATION SECTION, PLANS & DETAIL M—62 PUMP, GATE AND BLOWER SCHEDULE FE—41 MISCELLANEOUS DETAILS
S—25 DIGESTER NO. 3 — PLAN EL. 128.67, SECTIONS & DETAILS M—63 VALVE SCHEDULE |
DEPARTMENT OF PUBLIC WORKS ' DES: . HaveY LITTLE PATUXENT WASTEWATER TREATMENT PLANT S
HOWARD cOU / TY, MARYLAND M‘. Metcalf & Eddy N GENERAL LITTLE PATUXENT WASTEWATER TREATMENT PLANT EXPANSION SHOWN
/tﬁ ql DN Ceat £ R, 1z-]-]1 | Smmeen ADDITION NO. 5 SHEET
DATE' GHIEF, BUREAU OF ENGIER!NG} DATE " CHK: S, e CAPITAL PROJECT S-6153 2 oF 226
12)efq 12.-9-9) A e Cevern 7o BoDWe v INDEX CONTRACT NO. 20 - 3082
UREAOFENVIRONMENTALSERVICES DATE CHIEF TILITY DES| N DIVISION DATE Q@%ﬁm% (27 /07;4;” DATE: [2/4/4 8y | NO. REVISION {1\/1({'5 HOWARD COUNTY, MARYLAND G—2




073119

HMEADWORK

PUMP ROOM
MECHANICAL GRIT
BAR SCREENS NO. 1 REMOVAL BASINS
INFLUENT —6 ;]
ENT - NO. 2
JUNCTION BOX 4G—> NO. 1 10 MGD — AVG. -
| |19 MGD — PEAK FLOW NEW FLOW
NO. 3 GD — AVG.
' 113 MGD — ;\gAK / - EQUALIZATION EQUALIZATION
—@—' - _ _ BASIN #1 BASIN #3
PLANT INFLUENT | | NO. 4 0 MGD — AVG.
18 MGD — AVG. 20 MGD — AVG. ——G—' _ 19 MGD — PEAK
36 MGD — PEAK 38 MGD — PEAK NO. 5 DISTRIBUTION
11 10 MGD — AVG. 30X
19 MGD — PEAK
- NO. 6 ' "
o ——@—' NO"Z_/ FLOW
Q UALIZATION
= y MODIFIED EQBAé_H\ZJA;;éFZ
> o~ 90 CUBIC FT. SUMPS _
16 50 é SCREENINGS
£ HEADWORKS Y OGRIT
W
’ 8
©I®)
'NEW SEPTAGE - EQUALIZATION BASIN RETURN -
RECEIVING FACILITY 20 MGD
TO NEW SOUTH ////‘ V'
PUMP STATION 77 Y
A 7 V
]
— R AS s » TO FLOTATION
SCUM SCUM S EQELTL EPFIQF;E SCUM THICKENER
N .07 MGD
NEW BASIN PR #1 0.9% SOLIDS
A | -
NEW BASIN PR #2
CLARIFIER #4 CLARIFIER #1 f DISTRIBUTION CLARIFIER #6 CLARIFIER #7 L >
BOX
PR #3 _ SLUDGE
SLUDGE . | . SLUDGE ) I B SLUDGE
| | PR #4 —> SCUM
] |
_.._..__..___._>
PRIMARY NEW PRIMARY — - PR #° | FINAL FINAL 0 DEWATERING
CLARIFIER #3 CLARIFIER #2 - > | CLARIFIER #8 CLARIFIER #9 -
, PR #6 3300 gpd
20 MGD AVG. L SLUDGE 9P
SLUDGE -
SLUDGE _ 38 MOD PEAK SLUDGE
- SINGLE PASS PROCESS REACTORS
SCUM
20 MGD AVG. ™ DOUBLE PASS PROCESS REACTORS ? ? -
— 38 MGD PEAK [—|{——™ - —
™ - FINAL FINAL
N . PR #7 DISTRIBUTION CLARIFIER #5 CLARIFIER #3
TO EXISTING CHAMBER NO. 3 — | ™ BOX
\ TO EXISTING CHAMBER NO. 3 — | — SLUDGE SLUDGE
r- PR #8
———
Vvvyvy - B SCUM -
TO NEW NORTH | l
T FINAL NEW FINAL
PUMP STATION CLARIFIER CLARIFIER #2
RAS - ,
- WEST PIPE [ SLUDGE
- RAS GALLERY | < SLUDGE WAS
FILTER BACK WASH TO e Rl
THICKENER
HEAD OF PLANT 0.6 MGD <—|\ 50 METER VAULT 07 MGD
- - At 20 MGD Y 0.9% SOLIDS
w
J FILTER BUILDING PUMPS -
FILTERS s i CHLORINE CONTACT SULFUR CONTACT BASIN /
- NO. 1 BASINS POST AERATION
FLOCCULATORS J 4@__> BASIN
B
. — NO. 2 > - -
RAPID MIX - NO. 1 NO. NO. 2
. _@_>
CHAMBER . . 2 _ _ | - - -
20 MGD > NO. 3 ——GM» | S > —_— #
> — ’ ™ NO NO. 4 - ) ,
- NO. 4 >] ™ S’NO. 4 PROCZES'jG\l/DVATE
A - > NEW SODIUM
0. 5
N —' _@—M> HYPOCHLORITE CHEMICAL ™ S > CINAL EFFLUENT
> NO. 6 - NO. NO. 6 - FEED AND STORAGE / J 18 MGD
NEW PUMP STSTEM 36" METER VAULT NEW SODIUM BISULFITE CHEMICAL
FEED AND STORAGE SYSTEM
DEPARTMENT OF PUBLIC WORKS ’ DES:s farkak LITTLE PATUXENT WASTEWATER TREATMENT PLANT SCALE
HOWARD COUNTY, MARYLAND Metcalf & Eddy - GENERAL SHOWN
_/ / , (M A o LITTLE PATUXENT WASTEWATER TREATMENT PLANT EXPANSION
o o . s Mo YA Ié. 2 -6-92 o & Bl ADDITION NO. 5 SHEET
ﬁﬁmnecraop JBLIC WORKS ~ DATE AeJ.CHIEF,BUREAU OF ENGINEERING DATE | ke Tty PROCESS SCHEMATIC CAPITAL PROJECT S - 6153 3 oFZ2
AU . , o N / : ‘ CONTRACT NO. 20 - 3082 R
N . A??— 2 A0V 47/ 9N W /& Z/QWK 3Ly _ REyISED Fok BomNE 3/5/72) G2
ENVIRONMENTAL SERVICES  DATE iy CHIEF, UTILPY DESIG) REG. PROF. ENGR, DATE DATE:3/¢/72 | 8y | No. REVISION DATE HOWARD COUNTY, MARYLAND




NEW NORTH AEROBIC
PUMP STATION DIGESTERS

I—< - - PROCESS WATER (FROM CCT)
A e e -

-
SLUDGE ~
: ——i
I
SLUDGE : PRIMARY SLUDGE _ CRAVITY NIGESTED
A 11557"0%%1_?55 NO. 1 THICKENERS SLUDGE PUMPS
' DIL. WATER
FROM PRIMARY CLARIFIERS - SCUM L:J___I”““‘"—"
NO. 1 AND NEW P.C. NO. 2 — -
i NO. 1 ™
SCUM |
e P e
6600 gpd PRIMARY SCUM 13,200 gpd _|
— A SECONDARY SCUM Tg‘LCLTgGNgD [ BELT FILTER
-1 - | [ -
) g - S PRESSES
> A
——
SCUM | EAAY - WASHWATER
6600 gpd ~ _
' NO. 1
. .
“
——
NEW SOUTH 2w NO. 2
L o0 )
o DIL. WATER L
PUMP_STATION o o2 A — 20U | —
2 N NO. 2 >
_W_—-———> 2 g);go / ! .
SLUDGE > S |
o : THICKENED
_SLUDGE | - S| 38 / = >LUDGE ==
1 gg WASHWATER
s /
FROM PRIMARY CLARIFIERS | = | SN - " 0 >
NO. 3 AND NO. 4 N 5 “ 90,000 gpd | |
O / 3.2% soLps O NO. 2
SCUM T
VA B = / SN ——
6600 gpd - — 6
——-
: g g /2{/ ak S #
<C
— a . . %
S L // ~ > N A0 5
SCUM L\ N b ‘
6600 gpd _. | V
Y, JA
3300 gpd 4/ . D
SCUM FROM | '
FINAL CLARIFIERS - WASHWATER
FLOTATION THICKENED /
SLUDGE PUMPS / /_4 | / NOT CONSTRUCTED bl
G}————> ’ = NO. 3 >
o - 5057 —
FLOTATION
THICKENER | ~ > / |
__6}—> > 3 15 MGD
e
| XN
WASTE SLUDGE FroM 014 MED | /F_/ /ﬁ”/
FINAL CLARIFIERS 0.9% SOLIDS %E = o
< < o =
- . - .
FLOTATION G > - 15,000 gpd
R = - Dy RECYCLE FLOWS TO HEAD OF PLANT Y Y 1% SOLGIBS
4@—> - 2O 18,500 #
= Y q
L-LJV"‘
o
5 Ry
©O ©©
- RECYCLE FLOWS TO HEAD OF PLANT Y
CAKE SLUDGE TO
LAND APPLICATION
- seatetiiling, ..
DEPARTMENT OF PUBLIC WORKS ' | g@i’% DES: _ MECHANICAL LITTLE PATUXENT WASTEWATER TREATMENT PLANT SCALE
HOWARD COUNTY, MARYLAND 9 M&E Metcalf & Eddy § S — LITTLE PATUXENT WASTEWATER TREATMENT PLANT EXPANSION SHOWN
e 0 | A | ADDITION NO. 5 SHEET
f/gonmwmw% \4/'”" S 5/715/’5 o " SOLIDS HANDLING SCHEMATIC CAPITAL PROJECT S-6153 4 _OF 226
N
q R Z/J %M — - N MJdc. | 1 RECORD DRAWING 11/2/94 CUNTRACT NIO. 20-3082
7 / ,7,% p @; KREA G-4A
% S 7 Ui INAL BN DATE: o | — HOWARD COUNTY, MARYLAND




DOUBLE PASS

FINAL CLARIFIER FLOW DOUBLE PASS

FILTER BUILDINEHLORINATION/ DECHLORINATION

HEADWORKS GRIT REMOVAL PRIMARY CLARIFIER PROCESS REACTORS DISTRIBUTION BOX  FINAL CLARIFIERS FLOCCULATOR FILTERS PUMP STATION AND POST AERATION
170 ac 170
WEIR @ -~ \/EIR WEIR WEIR WEIRCREST g/LEI§35O6 WEIR WEIR g 8%
| FL. 14878 ]_ EL. 147.56 . 144, FL. 140,79 FL. 140.40 . 135, FL. 133.11 FL. 138.25 > S
160 / EL. 144,66 ’ "7 ] ] e | =3 160
L@ 63 Buol| © O & & (ol & | /e
150 . | 'EQUALIZATION FL. 133.50 fL 13560 = | -
f T IBASING \ \ / WEIR | / @ <1 5
4 | 5 v
140 A N/ —— || L /@ N A /@ EL. 132,75 /. =t 140
// \ / p \ /—/ 7= @) @ \\\‘\; —_ — / SN
130 e N - 54” \\ 30” /-__l_\ o - / ] ﬂ % | 130
\\f \ XQ 367 / \_b > / = Eg
47 =30 30 r///——\\\\:rx\ ——— A B A A
(::)/ — 30 540/ \\\_ | Lpge L_1g” ;BV;X\i\\fSLY \ =
” 54/[
90 90
SINGLE PASS FINAL CLARIFIER FLOW o
PROCESS REACTORS DISTRIBUTION BOX FINAL CLARIFIERS ? Drawing Notes:
-~ .- All elevations should be field verifiod begara ri =
NOTE: 170 170 Wetr and water levations based on pogte |
FLEVATIONS FOR LOCATIONS 4 THROUGH 19 ARE WEIR tmw’i“:m’“’fﬁ“ﬂSﬁ?mwvhyﬁawamegW 1. WATER SURFACE PROFILE COMPUTED ALONG PATH OF MAXIMUM
BASED ON POST CONSTRUCTION ELEVATIONS 60 EL. 140.79 — WEIRCREST . ‘ e ounty. HEAD LOSS.
PROVIDED BY HOWARD COUNTY SURVEYING @ @ EL. 137.02 2. ONE FOOT OF HEAD LOSS ASSUMED ACROSS FILTER BED.
gEE@E&%EEg'ggg§ﬁm§§5;§jSQ§§vf$§§$gDN 150 150 3. WEIR ELEVATIONS ARE BOTTOM AT NOTCH FOR V-NOTCH TYPE,
UHIoH MAY NOT AGREE \ ]/ /@ \ / 4. SLUDGE RECYCLE RATE 75% OF ADF.
140 I I — 140 5. A 2/0 RECYCLE 150%.
L ] \ ﬁ:: 6. ADF - 1 FILTER AND 2 DOUBLE PASS AERATION BASINS
130 ] : 130 OUT OF SERVICE, 1 CCT PASS 0OUT OF SERVICE,
_ﬁ—J/////f;, —~\\\\\\\54L7 1 PC OUT OF SERVICF, 1 CLARIFIER OUT OF SERVICE,
120 - — __ \\TQJ////_“—K\\\\K, 120 7. PEAK - FLOW EQUALIZATION BASINS OUT OF SERVICE,
\\ \L_ \ [ S ALL OTHER UNITS IN SERVICE.
10 60" \ 24~ 110 8. DIURNAL PEAK = 34.68 MGD
36—/ 3¢ g
100 100
% DECHLORINATION/POST AERATION TANK
LOCATION
FLow OO OO W B B W G| ||| e e | 6| 6| 6| 6| e k) 6 UNIT EXPANDED CHAMBER 4
1
gBﬁ?ﬁﬁE 18 MGD ADF  |VARIES|149.46|149.11 [148.01 |147.93|144.84|142.46| 142,11 | 141.81 | 140,81 |140,58|140.51 |135.61 | 142.11 |141.83 141,80 |137.51(137.32| 137.14|135.67|135.31 [135.25 [135.23 [135.08 |134.37]132.62(139.20 | 137.11 |128.83 CXPANDED CHAMBER DIMENSIONS (2 PASSES S48 75
ELEVATIONS| 36 MGD PEAK |VARIES|149.54|139.13147.32 (147,22 1144.92 |143.89|142.54|141,95 | 141,03 |140.74|140.56 |137.55|140.54 |142.00 | 141,95 |138.27 | 138.01 [137.80]137.47 136,34 136.26 [136.25 |136.24 [134.47 [132.95 | 139.71 | 138.19 | 132,51 DETENTION TIME > MINUTES
% DECHLORINATION
UNTT NEW NoHSOs SYSTEM
DESIGN CUNDITIONS AVG. OBSERVED RESIDUAL CHLORINE 0.5 mg/l
- AVG. NoHSO3 (387 SOLUTIONY DOSAGE 10 gal/hr
% PLANT INFLUENT CHARACTERISTICS NaHSO0 3 DOSAGE AT PEAK FLOW 20 gal/hr
(INCLUDING 2 MGD RECYCLE FLOW) % PRIMARY CLARIFIERS % SECONDARY CLARIFIERS PEAK FLOW CHLORINE RESIDUAL REMOVAL CAPABILITY 5 mg/L
AVERAGE DAILY FLOW 20 MGD UNIT EXISTING UNIT EXISTING ¥ AFROBIC DIGESTERS
PEAK FLOW 38 MGD NUMBER 2 NUMBER 7 ONTT EISTING
SUSPENDED SOLIDS 204 mg/! DIAMETER 20 ft. UNIT NEW NUMBER 2
BOD 162 mg/l UNIT EXISTING NUMBER 1 UNIT VOLUME 159,312 cu. ft.
TKN 29 mg/l NUMBER 1 WEIR LENGTH 440 L £t ONT N
5 8 mg/l DIAMETER 105 ft. , DIAMETER 20 £, /NIMBER” ey
AVG, RF A 400 gpd/sq. ft.
% SECONDARY INFLUENT CHARACTERISTICS UNIT NE W VG OVERFLUW RATE CALL UNITS IN SERVICE 9pa’/ 59 Uiy va /A ol Y
NUMBER 1 AVG, WEIR OVERFLOW RATE (ALL UNITS IN SERVICEYS,700 gpd/L ft.
(INCLUDING 2 MGD RECYCLE FLOW) A PIGESTER WO UME 468,310/ cd. £/
DIAMETER 90 ft. PEAK OVERFLOW RATE (ALL UNITS IN SERVICE 750 gpd/sq. ft. ATEERTIR INFUGENT R LODGE S IBS, C R CENTRATITN 74
AVERAGE DAILY FLOW 20 MGD " %
UNIT SIDEWALL WATER DEPTH 1667 ft. PEAK WEIR OVERFLOW RATE (ALL UNITS IN SERVICE)10,800 gpd/L ft. ST ST ST F ot
SUSPENDED SOLIDS 80 mg/l
AVG, OVERFLOW RATE (3x90 FT. IN SERVICE) 1,050 gpd/sq. ft. AINTER KCRT A
BOD 30 mg/1 FLOCCULATORS 4 2" b ys
AVERAGE HYDRAULIC DETENTION TIME 285 hours SUMIER D=t GN AR at R 7 30,2
TKN 24 mg/l UNIT EXISTING
PEAK OVERFLOW RATE (ALL UNITS IN SERVICE) 1.370 gpd/sq. ft. SOUMER WCRT e/ %
P 65 mg/l ; NUMBER 5 Y
PEAK HYDRAULIC DETENTION TIME 22 hours Z
DIMENSIONS 34.7'x27.6'x11” SWD FLOTATION THICKENERS
MECHANICAL BAR SCREENS VOLUVE <EAS 0535 oL i
UNIT EXISTING x PROCESS REACTORS ' g ' ' UNIT EXISTING
NUMBER 3 NUMBER OF EXISTING TwO PASS TANKS 2 FILTERS NUMBER P
MAX CAPACITY / SCREEN 55 MCD NUMBER OF EXISTING ONE PASS TANKS 4 ONIT EXISTING UNIT DIMENSIONS 40'x12'x11 SWD
AVERAGE FLOW / SCREEN (2 ONLINED 10 MGD NEW UNE PASS TANKS — :30915 = NUMBER 6 DESIGN SOLIDS LOADING 20 lb/sq. ft./day
DIMENSIONS PER PASS 'x30'x195’ UNIT AREA 1,760 sq. ft.
GRIT REMUVAL CHAMBERS DESIGN FLOW PER ONE PASS TANK 2 MGD ONIT CAPACTTY 5 MGD * GRAVITY THICKENERS
UNIT EXISTING DESIGN FLOW PER TWO PASS TANK 4 MGD | UNIT EXISTING
NUMBER 2 HYDRAULIC DETENTION TIME AT AVG, FLOW 7.5 HOURS * CHLORINE CUNTACT TANK NUMBER 2
UNIT DIMENSIONS 42'x42'x3" SWD MLSS CONCENTRATION 2,000 TO 3,500 mg/l UNIT EXPANDED DIAMETER 40 f+,
DESIGN FLOW/BASIN (100 MESH REMOVALD 25 MGD MCRT 13 70 20 DAYS NUMBER OF CHLORINE CONTACT CHAMBERS 3 UKLy / NEW
DESIGN FLOW/BASIN (65 MESH REMOVAL 50 MGD TOTAL ANAEROBIC VOLUME 126,000 cu. ft. ADDITIONAL TANKAGE 20'x48.75’ XUMBER / 2/
¥ FLOW EQUALIZATION TOTAL ANOXIC VOLUME 186,750 cu. ft, EXPANDED CHAMBER DIMENSIONS (2 PASSES) 200'x10'x13.67" SWD i L DIETE R 30 £/
ONIT EXISTING TOTAL SWITCH ZONE VOLUME 103,500 cu. ft. DETENTION TIME AT AVG. FLOW (2 CHAMBERS) >30 MINUTES B THICKENER ASURPACE AREA 33 4 A
NUMBER > TOTAL OXIC VOLUME 384,750 cu. Ft. DETENTION TIME AT PEAK FLOW (3 CHAMBERS) 25 MINUTES % AERAAE SRS A DADING RETE e N/ 50,/ S X doy” ¥
UNIT VOLUME 1.1 MGD TOTAL DEOXYGENATION ZONE VOLUME 31,500 cu. ft. « CHLORINATION BELT FILTER PRESS
UNIT NEW ANAEROBIC VOLUME (PERCENT OF TOTALD 15%
. . UNIT NEW NaOCI SYSTEM UNIT EXISTING
- ADIC Ve ST T L s e o et :
UNIT VOLUME 6 MG - O ° NoOCI (157 SOLUTIOND DOSAGE AT PEAK FLOW 60 qal/hr. PRESS WIDTH 2 meters
TOTAL FLOW EQUALIZATION 2.8 MG DEOXYGENATION ZONE VOLUME (PERCENT OF TOTALD 47, AL ABLE CHLORINE AT PEAX FLOW STV DESICN SOLIDS LUADING RATE =30 oo/ m/bm
DEPARTMENT OF PUBLIC WORKS ) @@zfg?éé*i%?i?zggz% DES: MECHANICAL LITTLE PATUXENT WASTEWATER TREATMENT PLANT scaLe
S %,
HOWARD COUNTY, MARYLAND M\E Metcalf & Eoldy S % LITTLE PATUXENT WASTEWATER TREATMENT PLANT EXPANSION SHOWN
o 7/ < B 5% £, ST ADDITION NO. 5 -
OFPlBUC)Gé < DATE 3 *g o HY DRAUL IC PRUOFILE CAPITAL PROJECT S-6153 5  OF 226
Sars o ¢
Q:(L:ﬂj A ;/(ZM oD% %0, po § MJC | 1 RECORD DRAVING 11/2/94 CONTRACT NO. 20-3082 G-SA
- TV 0, SCisTERY AU DATE HOWARD COUNTY, MARYLAND
REG. PROF. ENGR. DATE 45 fgi@ NAL o @@ BY NO. REVISION DATE

T ITHI T




FILE: C:\LTPAT2\LPAT-D

NOTES:

1. IN GENERAL, EXISTING STRUCTURES AND FACILITIES ARE NOTED AS
"EXISTING” AND ARE SHOWN IN LIGHT LINE WEIGHTS, OR AS SCREENED

PIPE_LINE

BACKGROUND. NEW STRUCTURES ARE SHOWN IN HEAVY LINE WEIGHTS.
A - AR GENERAL NOTES
SITE_LEGEND: CCBI  — CHLORINE CONTACT BASIN INFLUENT
cL — CLORINE
oMP  — CORRUGATED METAL PIPE 1. THE LOCATION OF EXISTING UTILITIES WHERE SHOWN ARE APPROXIMATE. THE
A. UTILITIES EXISTING THIS CONTRACT EXISTING THIS CONTRACT D _ DRAIN CONTRACTOR SHALL TAKE ALL NECESSARY PRECAUTIONS TO PROTECT EXISTING
C. MISCELLANEOQUS OB — DUCTBANK LINES AND STRUCTURES AND MAINTAIN UNINTERRUPTED SUPPLY. ANY DAMAGE
INCURRED SHALL BE REPAIRED IMMEDIATLY.
PIPELINE (6" AND SMALLER) CENCE. WOOD e ey FBI — FLOCCULATION BASIN INFLUENT .
(8" ’ ECC:'P - ELNO%LD CCLS;\RJITF;%T 'PN”ELEUENT 2. THE CONTRACTOR SHALL LOCATE EXISTING UTILITIES BY TEST PITS A MINIMUM
" VRV VIV - OF TWO WEEKS IN ADVANCE OF CONSTRUCTION OPERATION IN THE VICINITY OF
(10" AND LARGER) FENCE, IRON X==X X=X FEIE  — FLOW EQUALIZATION INFLUENT/EFFLUENT THE UTILITIES.
-~ FM — FORCE MAIN
FENCE, WIRE, BARBED OR SMOOTH — X—X— —X—— |
SANITARY SEWER MANHOLE (s) —O— KX X FW — FLUSHING WATER 3. ALL PIPELINE PROFILE ELEVATIONS ARE INVERT ELEVATIONS, UNLESS OTHERWISE
i~ —O— FENCE, HEDGE (SHADE GREEN e GBI — GRIT BASIN INFLUENT NOTED.
SANITARY SEWER TERMINAL MARHOLE 'Y E - ) SIP T HWE SOLUTION TRANSFER PIPE 4. THE LOCATION OF ALL VALVES, FITTINGS ETC. SHALL BE LOCATED WHERE SHOWN
©) FENCE, STONE, BRICK, CONCRETE WALLS 77 oCl — HYPOCHLORITE : , :
STORM DRAIN MANHOLE \D, —O— » STONE, » CON g o0 _ PRIMARY CLARIFIER INFLUENT ON THE DRAWINGS UNLESS OTHERWISE DIRECTED BY THE ENGINEER.
[T (I
| __ STAIR WAY _
INLET, CURB TYPE ~==3 < POR ggocsss OVERFLOW RETURN 5. FOR STANDARD DETAILS REFER TO HOWARD COUNTY DESIGN MANUAL VOLUME IV—
T T T T PRB  — PROCESS REACTOR BYPASS STANDARD SPECIFICATIONS AND DETAILS.
INLET, GRATING TYPE = B POLES IDENTIFY — G.& E. NO. PRI — PROCESS REACTOR INFLUENT
82 g-T&éE‘; NL(I)éHT PS — PRIMARY SLUDGE 6. ALL FITTINGS SHALL BE BUTTRESSED OR ANCHORED WITH CONCRETE OR RESTRAINED
INLET,CURB & GRATING TYPE a=a = PSC  — PRIMARY SCUM WITH SPECIAL APPROVED DEVICES — SEE SPECIFICATIONS.
=N SIGN n B . b PSIS  — PHOSPHROUS STRIPPER INFLUENT SLUDGE
WATER MAIN VALVE VAULT W, PSS — PHOSPHORUS STRIPPED SLUDGE 7. PIPELINES SHALL BE OF THE MATERIAL LISTED IN THE SPECIFICATIONS. ALL PIPELINES
N S - | SHALL HAVE A MINIMUM COVER OF 4 FEET UNLESS OTHERWISE SHOWN BY PROFILES
WATER METER BOX \M, EXCAVATION OR CUT - QxS RAS ~ — RETURN ACTIVATED SLUDGE OR ELEVATIONS ON PLANS.
% @ RCP  — REINFORCED CONCRETE PIPE
GATE VALVE ¢ 0 Ba EMBANKMENT OR FILL Y sC — SCUM 8. CLEAR ALL UTILITIES BY A MINIMUM OF 6 INCHES VERTICALLY. ALL PARALLEL
S — SEWER OR INTERCEPTOR PIPE SYSTEMS SHALL HAVE 1.5 FEET MINIMUM HORIZONTAL CLEARANCE UNLESS
VALVE,TEE, & CROSS G- Ot CONTOUR - —400< —400__ D — STORM DRAIN OTHERWISE DIRECTED BY THE ENGINEER.
WATER REDUCER, Y—BRANCH & BEND . . SPOT ELEVATION 100-00 ® 100-00 SOz — SULFUR DIOXIDE 9. THE CONTRACTOR SHALL PROVIDE A JOINT IN ALL EXTERIOR LOOSE JOINTED PIPE
i E ssg - gigﬁjl\;%gR;LszgUlMNT SUPPLY SYSTEMS WITHIN 2 FEET OF EXTERIOR WALLS.
WATER BLOW—OFF, AIR RELEASE —o— ~b— WOODS,UNDERGROWTH AND BRUSH S99 \t b/ SE ~ RIA
’ SO — STRIPPER OVERFLOW 10. ALL EXISTING VALVE BOXES MANHOLE FRAMES AND COVERS AND SIMILAR
WATER FIRE HYDRANT SPOR — SLUDGE PROCESS OVERFLOW RETURN APPURTENANCES SHALL BE ADJUSTED TO FINISHED GRADE PRIOR TO RESURFACING.
TREES %X ik D — TANK DRAIN |
FIRE CISTERN ] TSE — THICKENED SLUDGE EFFLUENT 11. ALL OUTSIDE VALVES IN WATER LINES (POTABLE AND FLUSHING) SHALL BE GATE
uD — UNDER DRAIN VALVES. ALL BURIED VALVES SHALL HAVE ROADWAY BOXES WITH CONCRETE SLABS
CONDUITS (ELECTRIC & TELEPHONE) —Cc—C— —Cc—C— STREAMS (NOTE DIRECTION OF FLOW) % % W — WATER IN ALL AREAS OTHER THAN PAVED AREAS. ALL VALVES SHALL BE THE SAME SIZE
AS THE PIPELINE UNLESS OTHERWISE INDICATED.
s s — —— A~ WASTE ACTuATED Suupce
’ p ,~ DITCHES (NOTE DIRECTION OF FLOW) e ee WASTE PHOSPHOROUS SLUDGE 12. ALL DISTURBED AREAS NOT PAVED OR SODDED SHALL BE FINE GRADED AND SHALL
GAS METER \G) (G) W HAVE TOPSOIL, SEED, FERTILIZER, LIME AND MULCH PLACED IN ACCORDANCE WITH
| = = PLUG OR CAP — —— WWD  — WASTEWATER DRAIN THE SPECIFICATIONS.
GAS DRIP, STOP OR PLUG n _—— = = SP — SHEET PILE
o o 13. ELEVATIONS AND GRID COORDINATES ARE BASED ON THE MARYLAND STATE SYSTEM.
YARD HYDRANT Y.H Y.H ALL STRUCTURES, BUILDINGS, ROADWAYS, PIPES, CENTERLINES ETC. ARE LOCATED
EXIST. STRUCTURE/PIPE Zrrr77 BY CONSTRUCTION COORDINATES. ZERO BASE FOR THE CONSTRUCTION COORDINATED
TO BE REMOVED SYSTEM IS AS NOTED ON SHEET C—2, C—3 & THE INTERSECTION OF SURVEY BASELINES.
TO BE ABANDONED IN PLACE
MISCELLANEOUS 14. FOR LOCATION OF UTILITIES ENTERING BUILDINGS, SEE MECHANICAL & ELECTRICAL